“Today, a simple turn of the tap provides clean
water—a precious resource. Engineering advan-
ces in managing this resource—with water
treatment, supply, and distribution systems—
changed urban life profoundly in the 20th cen-
tury, virtually eliminating waterborne diseases in
developed nations, and providing clean and
abundant water for communities, farms, and
industries.” So states the US National Academy
of Engineering on its selection of water supply
systems to be among the top five greatest
achievements of engineering in the twentieth
century. But providing everyone with clean tap
water, especially in urban areas, has yet to be
achieved, even in developed nations. The world’s
population is growing by about 80 million peo-
[...]
Solving these Eqgs. 12.14-12.22 simultaneously
for the five flow and four head variables yields
the flows Q;; from nodes i to nodes j and heads H;
at nodes i listed in Table 12.1.

This solution shown in Table 12.1 assumes
that the network is at a constant elevation, has no
storage capacity, and there are no minor losses.
Losses are usually expressed as a linear function
of the velocity head, due to hydraulic structures
(such as valves, restrictions, or meters) at each
node. This solution suggests that the pipe section

535

between nodes A and C may not be economical, at
least for these flow conditions. Other flow con-
ditions may prove otherwise. But even if they do
not, this pipe section increases the reliability of
the system, and reliability is an important con-
sideration in water supply distribution networks.

12.3.3 Water Quality
Many of the water quality models discussed in
Chap. 10 can be used to predict water quality
constituent concentrations in open channels and
in pressure pipes. The assumption of complete
mixing such as at junctions or in short segments
of pipe, is made. Reactions among constituents
can occur as water travels through the system at
predicted velocities. Water-resident times (the
ages of waters) in various parts of the network
are important variables for water quality predic-
tion as constituent decay, transformation, and
growth processes take place over time.
Computer models typically use numerical
methods to find the hydraulic flow and head
relationships as well as the resulting water
quality concentrations. Most numerical models

Table 12.1 Flows and heads of the network shown in Fig. 12.6

Qpa
Qpc
Qac
Qca
Qap
Qcs

Qpc

0.29
0.21
0.07
0.00
0.12
0.13
0.00

0.43
0.00
0.26
1.52


http://dx.doi.org/10.1007/978-3-319-44234-1_10

536

assume combinations of plug flow (advection)
along pipe sections and complete mixing within
segments of the each pipe section at the end of
each simulation time step. Some models also use
Lagrangian approaches for tracking particles of
constituents within a network. (See Chap. 10).

Computer programs (e.g., EPANET) exist that
can perform simulations of the flows, heads, and
water quality behavior within pressurized net-
works of pipes, pipe junctions, pumps, valves,
and storage tanks or reservoirs. These programs
are designed to predict the movement and fate of
water constituents within distribution systems.
They can be used for many different kinds of
applications in distribution systems design,
hydraulic model calibration, chlorine residual
analysis, and consumer exposure assessment.
They can also be used to compare and evaluate
the performance of alternative management
strategies for improving water quality throughout
a system. These can include:

e altering the sources within multiple source
systems,

e altering pumping and tank filling/emptying
schedules,

e use of satellite treatment, such as rechlorina-
tion at storage tanks,

e targeted pipe cleaning and replacement.

Computer models that simulate the hydraulic
and water quality processes in water distribution
networks must be run long enough for the system
to reach equilibrium conditions, i.e., conditions
not influenced by initial boundary assumptions.
Equilibrium conditions within pipes are reached
relatively quickly compared to those in storage
tanks.

12.4 Wastewater Collection

12.4.1 Sewer Networks

Flows in urban sewers and their pollutant con-
centrations vary throughout a typical day, a typical
week, and over the seasons of a year. Flow con-
ditions can range from free surface to surcharged

12 Urban Water Systems

flow, from steady to unsteady flow, and from
uniform to gradually or rapidly varying
non-uniform flow.

Urban drainage ditches normally have uni-
form cross sections along their lengths and uni-
form gradients. Because the dimensions of the
cross sections are typically one or two orders of
magnitude less than the lengths of the conduit,
unsteady free surface flow can be modeled using
one-dimensional flow equations.

When modeling the hydraulics of flow it is
important to distinguish between the speed of
propagation of the kinematic wave disturbance and
the speed of the bulk of the water. In general the
wave travels faster than the water particles. Thus if
water is injected with a tracer the tracer lags behind
the wave. The speed of the wave disturbance
depends on the depth, width, and velocity of the
flow.

Flood attenuation (or subsidence) is the
decrease in the peak of the wave as it propagates
downstream. Gravity tends to flatten, or spread
out, the wave along the channel. The magnitude of
the attenuation of a flood wave depends on the
peak discharge, the curvature of the wave profile at
the peak, and the width of flow. Flows can be
distorted (changed in shape) by the particular
channel characteristics.

Additional features of concern to hydraulic
modelers are the entrance and exit losses to the
conduit. Typically at each end of the conduit is a
manhole. Manholes are storage chambers that
provide access (for men and women) to the
conduits upstream and downstream. Manholes
induce some additional head loss.

Manholes usually cause a major part of the head
losses in sewer systems. A manhole head loss
represents a combination of the and contraction
losses. For pressure flow, the head loss Hy due to
contraction can be written as a function of the
downstream velocity, Vp, and the upstream and
downstream flow cross-sectional areas Ay and Ap,.

He = K(V3/2)[1 - (Ap/Av)  (12.23)
The coefficient K varies between 0.5 for sudden
contraction and about 0.1 for a well-designed
gradual contraction.


http://dx.doi.org/10.1007/978-3-319-44234-1_10

124 Wastewater Collection

An important parameter of a given
open-channel conduit is its capacity, that is, the
maximum flow that can occur without sur-
charging or flooding. Assuming the hydraulic
gradient is parallel to the bed of the conduit, each
conduit has an upper limit to the flow that it can
accept.

Pressurized flow is much more complex than
free surface flow. In marked contrast to the
propagation speed of disturbances under free
surface flow conditions, the propagation of dis-
turbances under pressurized flow in a 1 m cir-
cular conduit 100 m long can be less than a
second. Some conduits can have the stable situ-
ation of free surface flow upstream and pressur-
ized flow downstream.

12.5 Wastewater Treatment

The wastewater generated by residences, busi-
nesses, and industries in a community is largely
water. Wastewater often contains less than 10%
dissolved and suspended solid material. Its
cloudiness is caused by suspended particles whose
concentrations in untreated sewage range from
100 to 350 mg/l. One measure of the biodegrad-
able constituents in the wastewater is its bio-
chemical oxygen demand, or BODs. BODs is the
amount of dissolved oxygen aquatic microorgan-
isms consumed in 5 days as they metabolize
(eat) the organic material in the wastewater.
Untreated sewage typically has a BODs concen-
tration ranging from 100 to 300 mg/1.

Pathogens or disease-causing organisms are
also present in sewage. Coliform bacteria are
used as an indicator of disease-causing organ-
isms. Sewage also contains nutrients (such as
ammonia and phosphorus), minerals, and metals.
Ammonia can range from 12 to 50 mg/l and
phosphorus can range from 6 to 20 mg/l in
untreated sewage (Fig. 12.8).

As illustrated in Fig. 12.7, wastewater treat-
ment is a multistage process. The goal is to
reduce or remove organic matter, solids, nutri-
ents, disease-causing organisms, and other pol-
lutants from wastewater before it is released into
a body of water, or on to the land, or is reused.

537

The first stage of treatment is called preliminary
treatment.

Preliminary treatment removes solid materials
(sticks, rags, large particles, sand, gravel, toys,
money, or anything people flush down toilets).
Equipment such as bar screens, and grit cham-
bers are used to filter the wastewater as it enters a
treatment plant. The wastewater then passes on to
what is called primary treatment.

Clarifiers and septic tanks are usually used to
provide primary treatment. Primary treatment
separates suspended solids and greases from
wastewater. Wastewater is held in a tank for
several hours allowing the particles to settle to
the bottom and the greases to float to the top. The
solids drawn off the bottom and skimmed off the
top receive further treatment as sludge. The
clarified wastewater flows on to the next sec-
ondary stage of wastewater treatment.

Secondary treatment is typically a biological
treatment process designed to remove dissolved
organic matter from wastewater. Sewage
microorganisms cultivated and added to the
wastewater absorb organic matter from sewage as
their food supply. Three approaches are commonly
used to accomplish secondary treatment; fixed
film, suspended film, and lagoon systems.

Fixed film systems grow microorganisms on
substrates such as rocks, sand, or plastic. The
wastewater is spread over the substrate. As
organic matter and nutrients are absorbed from
the wastewater, the film of microorganisms
grows and thickens. Trickling filters, rotating
biological contactors, and sand filters are exam-
ples of fixed film systems.

Suspended film systems stir and suspend
microorganisms in wastewater. Activated sludge,
extended aeration, oxidation ditch, and sequen-
tial batch reactor systems are all examples of
suspended film systems. As the microorganisms
absorb organic matter and nutrients from the
wastewater they grow in size and number. After
the microorganisms have been suspended in the
wastewater for several hours, they are settled out
as sludge. Some of the sludge is pumped back
into the incoming wastewater to provide “seed”
microorganisms. The remainder is sent on to a
sludge treatment process.



538 12 Urban Water Systems

primary treatment stream or tertiary treatment e
raw sedimentation aeration . s ammonia activated
clarifier chlorination o carbon
sewage tank tank stripping .
absorption
T secondary treatment
< sludge i
removal \L
grit thickener trickling clarifier precipitation denitrification
chamber filter
v x v v v
digester filter
drying beds
vy
land fill soil conditioner, fertilizer, land fill released

Fig. 12.7 A typical wastewater treatment plant showing the sequence of processes for removing impurities

Fig. 12.8 Wastewater treatment plant on the shores of gallons of wastewater per day (mgd) with a peak
Western Lake Superior in Minnesota, USA. The Acti- hydraulic capacity of 160 mgd. (Photo courtesy of
vated Sludge system is designed to treat 48 million Western Lake Superior Sanitary District.)



12.5 Wastewater Treatment

Lagoons, where used, are shallow basins that
hold the wastewater for several months to allow for
the natural degradation of sewage. These systems
take advantage of natural aeration and microor-
ganisms in the wastewater to renovate sewage.

Advanced treatment is necessary in some
treatment systems to remove nutrients from
wastewater. Chemicals are sometimes added
during the treatment process to help remove
phosphorus or nitrogen. Some examples of
nutrient removal systems include coagulant
addition for phosphorus removal and air stripping
for ammonia removal.

Final treatment focuses on removal of
disease-causing organisms from wastewater.
Treated wastewater can be disinfected by adding
chlorine or by exposing it to sufficient ultraviolet
light. High levels of chlorine may be harmful to
aquatic life in receiving streams. Treatment sys-
tems often add a chlorine-neutralizing chemical to
the treated wastewater before stream discharge.

Sludges are generated throughout the sewage
treatment process. This sludge needs to be treated
to reduce odors, remove some of the water and
reduce volume, decompose some of the organic
matter and reduce volume, and kill disease-
causing organisms. Following sludge treatment,
liquid and cake sludge free of toxic compounds
can be spread on fields, returning organic matter
and nutrients to the soil.

12.6 Urban Drainage Systems

Urban drainage involves a number of hydraulic
and biochemical processes. These typically
include:

Rainfall and surface runoff

Surface loading and washoff of pollutants
Stormwater sewer and pipe flow
Sediment transport

Separation of solids at structures

Outfalls

These components or processes are briefly
discussed in the following subsections.

539

12.6.1 Rainfall

Surface runoff of precipitation and the need to
collect urban wastewater are the primary reasons
for designing and maintaining urban drainage
systems. Storms are a major source of flow into
the system. Even sanitary sewer systems that are
designed to be completely separate from storm
drainage sewers are often influenced by rainfall
through illicit connections or even infiltration.

Rainfall varies over time and space. These
differences are normally small when considering
short time periods and small distances but they
increase as time and distance increase. The
ability to account for spatial differences in rain-
fall depends on the size of the catchment area and
on the number of functioning rainfall recording
points in the catchment. The use of radar permits
more precision in estimating precipitation pat-
terns over space and time, as if more rain gauges
were used and as if they were monitored more
frequently. In practice spatial effects are not
measured at high resolution and therefore events
where significant spatial variations occur, such as
in summer thunderstorms, are usually not very
accurately represented.

There are two categories of rainfall records:
recorded (real) events and synthetic (not-real)
events. Synthetic rainfall comes in two forms: as
stochastically generated rainfall data and as de-
sign storms. These events are derived from
analyses of actual rainfall data and are used to
augment or replace those historical (real) data.

Design events are a synthesized set of rainfall
profiles that have been processed to produce
storms with specific return periods, i.e., how
often, on average, one can expect to observe
rainfall events of that magnitude or greater.
Design events are derived to reduce the number
of runs needed to analyze system performance
under design flow conditions.
12.6.1.1 Time Series Versus Design
Storms
Professionals can argue over whether infrastruc-
ture design capacities should be based on real
rainfall records or synthetic storm events. The



540

argument in favor of using synthetic storms is that
they are easy to use and require only afew events to
assess the system design performance. The argu-
ment in favor of a time series of real rainfall is that
these data typically include a wider range of con-
ditions, and therefore are likely to contain the
conditions that are critical on each catchment.

The two methods are not contradictory. The use
of real rainfall involves some synthesis in choos-
ing which storms to use in a time series, and in
adjusting them for use on a catchment other than
the one where they were measured. Time series of
rainfalls are generally used to look at aspects such
as overflow spill frequencies and volumes. On the
other hand, synthetic design storms can be gen-
erated for a wide range of conditions including the
same conditions as represented by real rainfall.
This is generally considered appropriate for
looking at pipe network performance.
12.6.1.2 Spatial-Temporal
Distributions
Rainfall varies in space as well as in time, and the
two effects are related. Short duration storms
typically come from small rain cells that have a
short life, or that move rapidly over the catch-
ment. As these cells are small (of the order of a
kilometer in diameter) there is significant spatial
variation in rainfall intensity. Longer duration
storms tend to come from large rainfall cells
associated with large weather systems. These
have less spatial intensity variation.

Rainfall is generally measured at specific sites
using rain gauges. The recorded rainfall amount
and intensity will not be the same at each site. Thus